
GREEN EARTH Environmental Consultants 1 

              

RENEWAL OF THE ENVIRONMENTAL 
CLEARANCE FOR THE CONSTRUCTION 

AND OPERATION OF A SEWERAGE 
TREATMENT PLANT IN OSHAKATI, 

OSHANA REGION 
 

March 2024 

 

App - ____________ 



GREEN EARTH Environmental Consultants 2 

 

Project Name: 

 

RENEWAL OF THE ENVIRONMENTAL CLEARANCE 

FOR THE CONSTRUCTION AND OPERATION OF A 

SEWERAGE TREATMENT PLANT IN OSHAKATI,  

OSHANA REGION 

 

Proponent: 

 

 
Oshakati Town Council 

Private Bag 5530 

Oshakati 

 

Prepared by: 

 

 
 

 

Release Date: 

 

 

March 2024 

Consultant: 

 

C. Du Toit 

C. Van Der Walt 

 Cell: 081 127 3145 

Email: charlie@greenearthnamibia.com  

 

mailto:charlie@greenearthnamibia.com
[...]
The general and specific design aspects that have been taken into consideration by 

Aquarius Consult CC when designing the new Oshakati STP include: 

 

5.1.1. GENERAL DESIGN ASPECTS 
 

Similar construction and lay-out of all structures. To allow for phase implementation (see 

later), the plant is designed in multiple trains, with each train looking and operating the 

same, so that operators will find the same arrangement and equipment at all plant trains 

and will be familiar with the operation thereof. 

 

Operation and maintenance. Emphasis was placed on simple operation, ease of 

maintenance and minimal process adjustments, coupled to familiar processes as also 

currently used at the STP. 

 

General design aspects. The following aspects have been considered for choosing a 

specific unit treatment process: 

 

• Known, well-proven unit processes and equipment will be employed; 

• As the availability of electricity is limited and power costs are expensive – energy-

intensive unit processes were avoided; 

• Simplicity with regards to operation and maintenance; 

• Limited reliance based on skilled personnel; 

• Routine maintenance to be performed by locally trained personnel; 

• A standby pump is provided for each set of duty pumps; 

• Duplication of critical equipment such as pumps and valves will ensure limited 

stocks of spares can be kept on site. 

 

Specific design aspects. Specific attention was given to the following, area specific 

aspects: 

 

• Flooding. Large parts of northern Namibia are regularly flooded during the rainy 

season. Therefore, both plants were lifted approximately 1.5 m above natural 

ground level to ensure that they remain dry, even during times of severe flooding; 

• Tamper-resistant plant operation. Emphasis was placed on incorporating unit 

processes and equipment such that operators cannot simply bypass critical 

equipment unless necessary for emergency maintenance purposes. 



GREEN EARTH Environmental Consultants 31 

• Plant location. The new plant will be constructed at the site of the current West 

Ponds. This will allow all sewage that is currently pumped from various pump 

stations throughout the town to the West Ponds to discharge into the new plant, 

with no modifications to the sewage collection and transfer network required. 

Sewage that is currently discharged into the East Ponds will be collected in one of 

the existing ponds and will be transferred by a set of pumps to the new plant. This 

means that all of the existing transfer pump stations throughout the town will 

remain in use as is, and no rerouting of existing pump lines will be required. 

 

 
 

 

 

5.1.2. SPECIFIC DESIGN PARAMETERS 
 

Aquarius Consult CC based the design and phasing of the proposed system on current 

discharge figures observed plus expected growth due to more consumers installing flush 

toilets and being connected up to the sewer network, as well as future expected growth 

for the next ten years. Since it will take already approximately three to four years to secure 

funds from Central Government, do a detail design, tendering, construction and putting 

into operation the extensions to this plant, a ten-year window is not very far into the future. 

 

Population Estimate and Design Criteria 

 
The Table below shows the population projection until 2028 based on actual population 

counts that were conducted by the Namibian Statistics Agency (NSA) in 2001 and 2011. 

Three scenarios are given: 

 

• Population grows further at 0.9 % as experienced in the Oshana Region from 2001 

to 2011; 

Figure 16:  Locality of the new plant 



GREEN EARTH Environmental Consultants 32 

• Population grows further at 1.4% as per the national average from 2001 to 2011; 

• Population grows further at 3.5% due to urbanization; 

 

 

Table 1:  Population Projections for Oshakati – 2001 to 2028 

Year 2001 2011 2018 2028 
     

% Increase Growth at 0.9% as experienced for Oshana Region between 2001 and 
2011 

Population 28 255 36 541 38 906 42 553 
     
% Increase Growth at 1.4% as per current national growth rate between 2001 and 

2011 

Population 28 255 36 541 40 276 46 283 
     
% Increase Growth at 3.5% due to urbanisation 
Population 28 255 36 541 46 490 65 579 

 
Although the estimate of 3.5% growth due to urbanisation over the next ten years may be 

a bit high, Oshakati Town can be expected to show growth-rates substantially above the 

national average. Looking at the above figures, one should now already plan for serving 

ca 45 000 people, with another 15 000 additional inhabitants by 2028, thus 60 000 people 

in total. To serve latter amount of people will require treatment capacity to be provided of 

ca 4 500 m³/d (at 100 l/p/d). 

 

Thus, three off treatment trains (=modules) need to be planned for now, each module 

serving 15 000 people and hydraulic capacity of 1 500 m³/d. Additional module(s) of 1 500 

m³/d treatment capacity can then be added later, as the need arises and future growth-

rate evolves. The Table below shows Aquarius Consult CC’s recommended design figures 
for a new STP plant for Oshakati that needs to be allowed for at this stage already. It was 

recommended that Phase 1 consist of 3 off Modules for a total treatment capacity of 4 500 

m3/d and Phase 2 of an additional Module of 1 500 m3/d to be provided within the next 10 

years after construction of Phase 1. 

 

 

Table 2:  Population served and wastewater design volumes for Oshakati STP 
 

DESIGN PARAMETER 

UNITS PLANT CAPACITY 

Phase 1 
now 

Phase 2 
future 

TOTAL 

     

Population served PE 45 000 15 000 60 000 

Sewage Discharged m³/d 4 500 1 500 6 000 

Average Dry Weather Flow m³ m³/d 187.5 62.5 250 

Peak Flow m³/d 525 175 700 

 

 

Based on the above figures, the corresponding organic loads for raw sewage discharged 

to the new works that need to be used for design purposes are shown in the Table below: 



GREEN EARTH Environmental Consultants 33 

 

 

Table 3:  Average Daily Design Wastewater Loads for new Oshakati STP 
 

DESIGN PARAMETER 

Basis PLANT CAPACITY 

Load 
(mg/l) 

Phase 
1 

(kg/d) 

Phase 
2 

(kg/d) 

TOTAL 

(kg/d) 

     

Chemical Oxygen Demand (COD) 1000 4 500 1 500 6 000 

Biological Oxygen Demand (BOD) 500 2 250 750 3 000 

Total Suspended Solids (TSS) 400 1 800 600 2 400 

Peak Flow Ammonia-Nitrogen (NH4-N as N) 35 157.5 52.5 210 

Total Phosphates (TP as P) 25 112.5 37.5 150 

 

 

The location of the three modules for Phase 1 (1 500 m3/d capacity each) will be on the 

existing site and will be finalised if and when the project goes ahead. Based on current 

inflow, Aquarius Consult CC recommend that 2 x 1 500 m³/d train are constructed at the 

West Pond site and one 1 500 m³/d train at the East Pond site, as the West Pond is 

currently the pond receiving more raw sewage inflow. The bulk of existing pump stations 

and pipework infrastructure could then be further used without requiring major changes.  

 

5.1.3. FINAL WATER QUALITY 
 

The plant will be designed that the final effluent that is produced will conform to the 

Namibian General Standard as per current Namibian legislation for final effluents (Water 

Act No. 54 of 1956) and will exceed European Standards (EC Directive 91/271/EHS) for 

plants of this size.  New effluent quality standards have been drawn up and are currently 

being circulated by the Department of Water Affairs and Forestry (DWAF). These are 

expected to be legalized soon and the proposed design therefore already includes for 

adhering to the future Namibian General Standard for Effluents as well. 

 

5.2. DESIGN OF THE SYSTEM 
 
The advanced biological treatment utilizing Trickling Filter (TF) technology as employed 

for Oshakati will incorporate the following unit treatment processes: 

 

• Inlet works with screening and grit removal in a grit channel; 

• Suspended solids removal in a primary clarifier; 

• Aerobic, biological carbonaceous material removal and nitrification in biofilters 

(trickling filters); 

• Biomass removal in a secondary clarifier; 

• Disinfection using chlorine gas; 

• Sludge digestion in a humus tank with desludging to and sludge drying in on-site; 

• drying beds. 

 

 



GREEN EARTH Environmental Consultants 34 

The following figure depicts the proposed process schematics for the plant and unit 

processes. 

 

 
 
 
 
 
The individual unit processes will be discussed in a similar order as the raw sewage. 
 

5.3. INLET WORKS 
 
A typical inlet works structure will serve two off trains, each sized for 1 500 m³/d average 

daily water flow (ADWF). Large objects such as plastic bags, bottles, rags and other, 

generally non-biodegradable material will be caught by a set (two off) of screens in series 

at the inlet to the treatment plant. These screens consist of static, parallel bars at a 45° 

angle with spacing between the bars of 25 mm for the first screen, followed by 10 mm for 

the second screen. The screens will be manually cleaned (raked) and the screenings 

collected and disposed of in a waste-bin that will be placed next to the screens. Final 

disposal of the screenings will be at the municipal solid-waste dump site. 

 

After screening a set of grit removal, channels will ensure that the bulk of sand and grit 

can be removed from the sewage before further treatment. During normal operation both 

channels are in operation and heavy, mostly inorganic particles settle in these channels. 

During times of low inflow to the works, one channel is taken out of operation by inserting 

manual sluice gates on either side thereof and draining the water from it. The grit is then 

manually removed by an operator from the bottom of the channel and left to drip off and 

dry out on a ledge at the top of the channel. 

 

Figure 17:  Process Schematic for Oshakati STP 



GREEN EARTH Environmental Consultants 35 

 
 

 
 
After passing through the grit channels, the inflow will be split to feed two trains, thus to 

the inlet of the primary clarifiers. A flowmeter will be provided to measure inlet flows to 

each clarifier. 

 

5.4. PRIMARY CLARIFIER (SETTLING TANKS) 
 
Primary clarifiers are employed to remove 60% - 70% of total suspended solids (TSS) and 

35 - 40% of COD/BOD in the raw sewage. One primary settler will be provided per train 

with main dimensions as follows: 

 

• Diameter = 16,0 m 

• Water depth (sidewall) = 3,5 m 

 

The settler will be fitted with a central, stilling well to equally distribute the inflow, with the 

following dimensions: 

 

• Diameter = 1,2 m 

• Water depth (sidewall) = 2,5 m 

 

Peripheral overflow weirs (V-notch) with a 500 mm wide Stamford baffle will be installed 

to prevent density currents and ensure equal draw-off of clarified effluent. 

 

The settler will be fitted with a rotating (travelling) bridge driven by a peripheral bridge drive 

and scum and sludge-scraping mechanism at a peripheral speed between 1.5 and 2 m 

per minute. The peripheral drive runs on the outside wall of the clarifier and the sludge is 

moved towards the central sludge hopper for periodic sludge withdrawal. Sludge and scum 

Figure 18:  Proposed inlet works with grit removal channel 



GREEN EARTH Environmental Consultants 36 

are withdrawn by opening the desludge valve (mechanically when the bridge passes over 

the desludge valve opening mechanism). 

 

  
 
 
 

 
 
 
 
 

5.5. TRICKLING FILTER SYSTEM 
 
The trickling filter system consists of a feed/recycle sump, which is sized for and acts as 

anoxic reactor for denitrification, the trickling filter tower and trickling filter basin. 

Figure 19:  Clarifier with Rotating Bridge 

Figure 20:  Clarifier with Rotating Bridge Illustration  



GREEN EARTH Environmental Consultants 37 

 

5.5.1. TRICKLING FILTER FEED SUMP 
 
After primary treatment, the overflow from the primary settler/clarifier, is discharged into a 

pump sump, from where it is recirculated by open impellor submersible pumps (2 duty, 1 

standby) through the trickling filter. This sump is sized with a hydraulic retention time that 

allows anoxic conditions to prevail.   

 

   
 
 

 
 

The trickling filter itself consists of highly permeable medium, which serves as host for 

micro-organisms to attach to and grow on, to form a biological film. The filter medium is 

manufactured from robust, weatherproof and UV-stabilised plastic material with self-

supporting structure. Organic material in the wastewater is absorbed by micro-organisms 

growing as a biological film on the media. In the outer portion of the film, aerobic organisms 

degrade organic material, whereas anaerobic organisms exist deeper into the biological 

film, i.e. near the surface of the media.   

 

5.5.2. TRICKLING FILTER TOWER 
 
The trickling filter tower is stacked with a bed of the highly permeable medium to a height 

of 6m. Wastewater is sprayed over and percolates through the medium. A simple system 

of non-clogging, open nozzles is used to distribute the water evenly over the top of the 

media. The media will allow for carbonaceous material removal as well as nitrification to 

take place inside the trickling filter. The packing will have a high void ratio (>97%) to reduce 

the risk of clogging and to maximize ventilation throughout the filter. Efficient mixing and 

wetting are essential and media with a crossflow pattern for the even distribution of water 

throughout the filter bed will be provided. 
 
 

Figure 21:  Packing in trickling filer - Biofilm growth on media 



GREEN EARTH Environmental Consultants 38 

    
 
 
 
 
The water, after percolating through the media, is collected in the trickling filter basin. 

Biological solids that have become detached from the packing media have to be removed 

before the effluent is disinfected and can be finally discharged. Removal of the biomass is 

achieved in a conventional, secondary settler/clarifier. 
 

5.5.3. SECONDARY CLARIFIER 
 
Treated effluent from the trickling filter is discharged into the settling tank, where the 

suspended solids settle out and clear water is drawn off via V-notch weirs that discharge 

into a peripheral channel at the top of the clarifier. The sludge is scraped by a rotating 

bridge to the center of the tank, where it is collected in a desludge hopper. A sludge 

scraper is fitted to the rotating bridge of the clarifier to scrape the sludge (bottom) into a 

central hopper, from where it is then periodically discharged into the humus tank. One 

secondary clarifier will be provided per train, thus with capacity of 1 500 m³/d ADWF. 
 

5.5.4. SLUDGE HANDLING - HUMUS TANK 
 
All sludge discharged from the primary and secondary clarifiers is collected in the humus 

tank. The sludge will be anaerobic due to microbial degradation/decay taking place in an 

oxygen deficient environment in this tank. Part of this sludge (the more dilute part) is 

continuously returned with a set of sludge return pumps (1 duty, 1 standby) to the inlet of 

the primary clarifier, where this return sludge also serves as seeding material for anaerobic 

microorganisms in the primary clarifier. The sludge return pumps will be mounted 

approximately half-way (down) in the sump, ensuring that only the more dilute sludge is 

returned to the primary settler, whereas the thicker sludge will settle to the bottom of the 

humus tank. 

 

The thicker sludge that settles at the bottom of the humus tank will be discharged from 

time-to-time to the sludge drying beds (CT07) by a separate set of sludge pumps. 

 

5.5.5. DISINFECTION – CHLORINE CONTACT TANK 
 
It is a requirement by DWAF that all final effluent produced in sewage treatment plants 

must be disinfected properly, even if only discarded to the environment. The effluent will 

be disinfected utilizing chlorine gas. A chlorine gas dosing station will be supplied for each 

Figure 22:  Trickling Tower with Wetting (Spray Nozzles) on Top 



GREEN EARTH Environmental Consultants 39 

site/plant. This will consist of 2 off 68 kg chlorine gas cylinders (on hire by client), each of 

which is fitted with a gas chlorinator. The dosing rate of the chlorinator can be manually 

adjusted to provide the necessary dosage for disinfecting the final effluent before 

discharge. An automatic switch-over unit will ensure that, when the cylinder in operation 

is empty, the system will switch over to a new, full bottle. 

 

Water for the booster pump stream is obtained from filtered final water. The chlorinated 

stream discharges into the inlet to the chlorine contact tank, which is sized to provide at 

least 20 min contact time at peak flow for proper disinfection. 

 

5.5.6. SLUDGE DISPOSAL – SLUDGE DRYING BEDS 
 
20 off Sludge drying beds, each with a surface area of 10 m², will be supplied per 15 000 

PE train. Sludge is periodically (ca once per week) removed from the humus tank and 

pumped to the drying beds. The operators will select which drying bed to fill by switching 

the isolating valves such that these pumps discharge only into the selected sludge drying 

bed(s). The sludge is then left to dry and can then be manually removed from the sludge 

drying beds and reused as compost, typically for gardening purposes. 

 

5.5.7. FINAL WATER REUSE 
 
The plant will be designed such that the final effluent that is produced will conform to the 

Namibian General Standard as per current Namibian legislation for final effluents (Act No. 

54 of 1956) and will exceed European Standards (EC Directive 91/271/EHS) for plants of 

this size.  New effluent quality standards have been drawn up and are currently being 

circulated by the Department of Water Affairs and Forestry (DWAF). These are expected 

to be legalized soon and the proposed design therefore already includes for adhering to 

the future Namibian General Standard for Effluents as well. 

 

The final water produced by these plants will be excellent for reuse in gardens, parks and 

even selected agricultural produce. It is therefore proposed to discharge the final water as 

follows: 

 

• At Oshakati West ponds, final water will be discharged into one of the existing 

ponds, to be used as a final water irrigation pond. In addition, a set of pumps will 

be provided to pump final water to the East ponds to be used for irrigation. 

• At Oshakati East ponds, one of the existing ponds will be used to store the treated 

final water pumped from the new plant (located at the West ponds) so that the 

water can be used for irrigation in the nearby area, including the golf course. 

 

5.5.8. RISING MAINS AND SEWER CONNECTION LINE 
 
The pipelines connecting sewer treatment facilities will be constructed along the existing 

road reserves provided for the alignment and construction of municipal bulk services.  

 
 
 



GREEN EARTH Environmental Consultants 40 

5.5.9. POWER SUPPLY, CONTROL AND MONITORING 
 
Total, continuous power consumption for one train serving 15 000 people will be not more 

than 45 kW (absorbed power). However, it is recommended that a feeder that also caters 

for future extensions to both plants should be installed now already. This will require 

provision made for: 

 

• Phase 1 (3 x 1 500 m³/d trains): 135 kW (absorbed), 380 V, 3-phase, continuous 

power to be drawn; 

• Phase 2 (1 x 1 500 m³/d train): 45 kW (absorbed), 380 V, 3-phase, continuous 

power to be drawn; 

 

The plant will be fitted with very basic control: 

 

• Automatic duty/standby rotation every 12 h of all pumps sets; 

• Two indication lights (running/trip) for every pump are required; 

• An alarm signal light (similar to a break-down truck) on top of the control board will 

be provided. Latter will be activated if any pump trips and will be switched off when 

all signals are healthy again. Thus, an operator will be able to already see from a 

considerable distance from the plant, if any motor has tripped. 